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COMPLIANCE
LABORATORY

427 West 12800 South
Draper, UT 84020

Test Report Attachment

FCCID SWX-U7PROO

ISED ID 6545A-U7PROO

Equipment Under Test U7-Pro-Outdoor

Test Report Serial Number | TR9565_01

Date of Tests 2-7 October 2024, 7 November 2024 & 3-4 December 2024
Report Issue Date 4 December 2024

Test Personnel

Testing performed by Evan Hartzell / Clay Allred

Test Location

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper,
UT 84020. Unified Compliance Laboratory is accredited by National VVoluntary Laboratory Accreditation
Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2025. This site has also been
registered with Innovations, Science and Economic Development (ISED) department as was accepted
under Appendix B, Phase 1 procedures of the APEC Tel MRA for Canadian recognition. ISED No.:
25346, effective until 30 June 2025. Unified Compliance Laboratory has been assigned Conformity
Assessment Number US0223 by ISED and MRA US5037.
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2 UNII-2A Internal Antenna

NOTE: The first channel contains the equipment setting tables, if subsequent channels do not

have an equipment setting tables then the equipment setting table is the same as the first

channel.

2.1 OFDM Mode

2.1.1 Summary

Test Frequency Nominal Result
(MHz) Bandwidth
(MHz)
Emission Bandwidth 26 dB 5260.000 20.000000 | PASS
RF output power 5260.000 20.000000 | PASS
Power Spectral Density 5260.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5260.000 20.000000 | PASS
Emission Bandwidth 26 dB 5280.000 20.000000 | PASS
Power Spectral Density 5280.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5280.000 20.000000 | PASS
Emission Bandwidth 26 dB 5320.000 20.000000 | PASS
Power Spectral Density 5320.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5320.000 20.000000 | PASS

Emission Bandwidth 26 dB (5260 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 20.000000 5250.050000 5270.050000
DUT Frequency Max Level Result
(MHz) (dBm)
5260.000000 4.6 | PASS
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26 dB Bandwidth

10T

10T

20T

Level in dBm

30T
i zaw |

40T

5230 5240 5250 5260 5270 5280 5290
Frequency in MHz

Bandwidth
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S »un'|
ctrum

Ref Level 10.00 c@o » RBW 200 kHz

Att UBb  SWT 38 » VBW 300 kH:  Mode Auto FFT
S50 Count S00/500

@ 1PV P

0 dBém

-10 dhm

20 dinm

30 dam—+ O

40 ABm == - . ~

50 dBe - -
hmma e RN, Y P At AR

£0 dBm

70 dBm

£0 dBm

CF 5.20 GHe 000 pts Spen 60,0 MHz
— Wl

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.23000 GHz 5.23000 GHz
Stop Frequency 5.29000 GHz 5.29000 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 300.000 kHz >= 240.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5260 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5260.000000 17.9 24.0 17.9 97.166 | PASS

OSP PowerMeter settings

Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
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| Time resolution | 1.000 ps | 1.000ps |

Power Spectral Density (5260 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5260.000000 5253.465347 5.675 11.0 | PASS
Ports
Port State
1 | used
2 | used
PSD Connector 1
Spectrum | [?l
Ref Level 1000 cBow - RBW 1 VM2
At OB SWT 3BLs » VBW I Mode Auto FFT
S51L Count 100/100
(@ 1M Avgowr
0 dBiy
-10 dim—rt
<20 dipt ! = s ;
x%em ‘
40 M ——t
50 dRm—i
£0 dBm l
-70 dBm l
> |
-£0 dim—
CF 5,20 crlu 101 pts

Spen 20,0 MHz
— ]
3 411423

PSD Connector 2
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o ‘un'|

Ref Level 10.00 cB@» » RBW 1 W2

SWT 3.8 s » VBW IWME Mode Auto FFT

e e
-\ diy

10 dhrm—1
!
|

20 Aam—+

40 AR —— .

50 dBm—

£0 dBm

70 dBm

€0 dBm

CF 5.20 GHe 101 pts Spen 20,0 MHz
— WI

Measurement

Setting Instrument Value Target Value
Start Freqguency 5.25000 GHz 5.25000 GHz
Stop Frequency 5.27000 GHz 5.27000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 3.788 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5260 MHz; 24.000 dBm; 20 MHz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 16.600000 5251.650000 5268.250000
DUT Frequency Result
(MHz)
5260.000000 | PASS
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LABORATORY » Draper,
99 % Bandwidth
10T
ot (/W\/\/\//\/Wfr\/
£
@
©
k=
©
>
Q
)
5240 5245 5250 5255 5260 5265 5270 5275 5280
Frequency in MHz
Bandwidth
Spoctrum l‘?]
Ref Level 10.00 cBw » RBW 200 kH2
Att JOUBE SWT 2852 & VBW 1 MM Made Auto FFT
S50 Count SO0/5C0
1PN M
|
0 dBuy
|
-10 dhy +
M an i | s, _4| v
50 dEm ,’ 3 1
/ \ |
20 dim -~
40 dbm = -~ ! A 78
-_so_;;_.'.}.v A - ‘ o -
£0 dB
70 dBm ‘
|
£0 Jd8n T
|
CF 5,26 GHe 400 pts sgm 40.0 MH2z
Measurement
Setting Instrument Target Value

Value
Start Frequency 5.24000 GHz 5.24000 GHz
Stop Frequency 5.28000 GHz 5.28000 GHz

Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
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Sweeptime 28.477 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500

Filter 3dB 3dB

Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5280 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5280.000000 20.500000 5269.650000 5290.150000
DUT Frequency Max Level Result
(MHz) (dBm)
5280.000000 3.2 | PASS
26 dB Bandwidth

10T

0_-

E 10T

© -+
£

T 20T

] 1
—

30T

T 2050 M+
40T
5250 5260 5270 5280 5290 5300 5310
Frequency in MHz
Bandwidth
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Spectrum

(=]

Ref Level
Att

10.00 cBm

S50 Count SO8/5C0

OB SWT 38 ur = VBW 300 kMg

» RBW 200 kHz

Mode Auto FFT

1O 1PV Mo

O di

<10 dhm

S0 diny

S0 dim

40 dbm=—-

50 dio

£0 dBm

~

.1)-‘*‘ gt A

70 dBm

£0 dBm

CF 5,28 GHe

600 pts

-—

Spen 60,0 MHz
WI

Power Spectral Density (5280 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5280.000000 5273.465347 | 5.497 11.0 | PASS
Ports
Port | State
1 | used
2 | used
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Power Spectral Density

Level in dBm

5270 5275 5280 5285 5290
Frequency in MHz

Sum Level —  Limit L 2 PSD

Connector 1 Connector 2

PSD Connector 1

Spoctruam a
Ref Level 10.00 c@w - RBW 1 M2

Att JOUB SWT 38 s » VBW M Mode Auto FFT
S50 Count 100/100

1AM Aygowr

O dBiy

-10 dhm—

<20 dirpr
/

CF 5,28 GHe 10 2 20,0 MH,
- 1 pts an 2

PSD Connector 2
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cIr ‘m.|
Ref Level 10.00 c@o » RBW 1| M2
Att SWT 3Bus » VBW I Mode Auto FFT
SGL Count 10
O LM AygPwr
|
0 dBm
\
~10 dhm ,T
- T E— - | —— — i
30 dBn i
048m— S—. e
40 dbm . +
50 dRm— 1
£0 dBmr ‘
70 dBm !
\
£0 gBm ‘
\
CF 5,28 GHe 101 pts S:Nl 20,0 MHz )
Measurement
Setting Instrument Value Target Value
Start Freqguency 5.27000 GHz 5.27000 GHz
Stop Frequency 5.29000 GHz 5.29000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >=3.000 MHz
SweepPoints 101 ~40
Sweeptime 3.788 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5280 MHz; 24.000 dBm; 20 MHz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5280.000000 16.600000 5271.650000 5288.250000
DUT Frequency Result
(MHz)
5280.000000 | PASS
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99 % Bandwidth

107

o] i d b

Level in dBm

5280 5290 5300

5270

5260
Frequency in MHz
Bandwidth
Spoctrum (=]
Ref Level 10.00 cBow » RBW Z00 kM2
Att JOUB SWT 2852 » VBW 1 MM Made Auto FFT
S50 Count S0O/500
~E
0 dBm
-10 dhrm—1
R ) '.\".-“‘. R e e
0 dim—t ' 4 T
‘l |
S0 dam -
40 dBm = =y + f~_.
50 dBo - i ,
N L R ) N N
£0 dBm
70 dBm l
S0 JBm v[
CF 5.28 Gl;l 400 pts sgm 40,0 MH2z
Emission Bandwidth 26 dB (5320 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5320.000000 20.400000 5309.650000 5330.050000
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DUT Frequency Max Level Result
(MHz) (dBm)
5320.000000 3.5 | PASS
26 dB Bandwidth
10T
0_-
n% -10T
© -+
=
@ 20T
[ 4
-
-30T
40T
5290 5300 5310 5320 5330 5340 5350
Frequency in MHz
Bandwidth
Spoctrum I I’ﬂ
Ref Level 10.00 cBow » RBW 200 kH:
Att JO YR SWT 38 4w VBW 300 kN  Mode Auto FFT
S50 Count S00/5C0
1PE Mt
0 dim
<10 dhm—
AN | A AT
G0 dm 1 ;
J \
S J |
30 dBm 7
40 dbm A -
50 dBm ,“"Jr -
WA ramprnbon WMo MM anry]
£0 dB
-70 dBm
€0 JBm
CF 5,32 GHe 000 pts 2&! 60,0 MHz
\ J \ ’
' e ‘e a1l 3
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Power Spectral Density (5320 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5320.000000 5314.059406 5.008 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density

20T

Level in dBm

5310 5315 5320 5325 5330

Frequency in MHz
Connector 1 Connector 2 Sum Lewel Limit L 2 PSD
PSD Connector 1
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Ref Level 10.00 ciw - RBW 1 M2

Att JOUE SWT 3.8us & VBW IME Mode Auto FFT
51 Count 100/100

1AM AvgPwr

O diy

=10 e

A 1 o

<20 ditryr
/

/
20 dem
/

“30 dam

<50 dinr

£0 dB

CF 5,32 GHe 101 pts an 20,0 MHz
- *
\ d J

PSD Connector 2

Ref Level 10.00 ciw * RBW 1 VM2

Att JOUE SWT 38ps & VBW IME Mode Auto FFT
S5L Count 100/100

1AM AvgPwr

CF 5,32 GHe 101 pts =m 20,0 MH2z
—
\ J

Measurement
Setting Instrument Value Target Value
Start Frequency 5.31000 GHz 5.31000 GHz
Stop Frequency 5.33000 GHz 5.33000 GHz
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Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 3.788 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5320 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5320.000000 16.500000 5311.750000 5328.250000
DUT Frequency Result
(MHz)
5320.000000 | PASS
99 % Bandwidth
10T
o+

Level in dBm

5305

5310

5320
Frequency in MHz

5315 5325

Bandwidth

5330 5335

5340

TR9565_U7-Pro-Outdoor_UNII-2A_Annex_01
PROPRIETARY

Page 17 of 81



% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Ref Level 10.00 ciw » RBW 200 kHz

Att JOUh SWT 2852 & VBW 1 MM Made Auto FFT
S50 Count S00/5C0

1PK P

O diy

=10 e
’ﬂv_f‘_,..h,m’pl_,-.- \ AN N, A TN
e | ¥,

20 dEm [ T

-~ WA N
hrnaroanahwhe A

CF 5,32 GHe 400 pts an 40,0 MH2z
-
\ JL J
Netu) 2.08 'd "
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2.2 HE Mode
2.2.1 Summary
Test Frequency Nominal Result
(MHz) Bandwidth
(MHz)
Emission Bandwidth 26 dB 5260.000 20.000000 | PASS
RF output power 5260.000 20.000000 | PASS
Power Spectral Density 5260.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5260.000 20.000000 | PASS
Emission Bandwidth 26 dB 5280.000 20.000000 | PASS
Power Spectral Density 5280.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5280.000 20.000000 | PASS
Emission Bandwidth 26 dB 5320.000 20.000000 | PASS
Power Spectral Density 5320.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5320.000 20.000000 | PASS
Emission Bandwidth 26 dB 5270.000 40.000000 | PASS
Power Spectral Density 5270.000 40.000000 | PASS
Occupied Channel Bandwidth 99% 5270.000 40.000000 | PASS
Emission Bandwidth 26 dB 5310.000 40.000000 | PASS
Power Spectral Density 5310.000 40.000000 | PASS
Occupied Channel Bandwidth 99% 5310.000 40.000000 | PASS
Emission Bandwidth 26 dB 5290.000 80.000000 | PASS
Power Spectral Density 5290.000 80.000000 | PASS
Occupied Channel Bandwidth 99% 5290.000 80.000000 | PASS
Emission Bandwidth 26 dB 5250.000 160.000000 | PASS
Power Spectral Density 5250.000 160.000000 | PASS
Occupied Channel Bandwidth 99% 5250.000 160.000000 | PASS

Emission Bandwidth 26 dB (5260 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 21.700000 5248.950000 5270.650000
DUT Frequency Max Level Result
(MHz) (dBm)
5260.000000 5.9 | PASS
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Level in dBm

26 dB Bandwidth

!

-401
5230 5240 5250 5260 5270 5280 5290
Frequency in MHz
Bandwidth
Ref Level 10.00 gBm « RBW 200 kHz2
Att 96  BWT 38 us & VBW 200 kMz  Mode Auto FFT
S5 Count S00/500
1PN Mas
i
0 dim
\
<30 dhm [ T M| ﬁv.‘. —
20 dBm ‘ ,
S0 dany +
‘I
30 DRIyt . - -_f'. -
.Eijf:." 'r '-"v*"'s-;“‘\"‘_")["‘l L “,“ [SUTN VPN TN [P S
£0 dénr ‘
-70 d8m ‘
\
£0 g8m
1
CF 5.20 GHz OU0 pts ﬂen 60.0 M-z
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.23000 GHz 5.23000 GHz
Stop Frequency 5.29000 GHz 5.29000 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~200.000 kHz
VBW 300.000 kHz >=240.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 ps AUTO
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Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500

Filter 3dB 3dB

Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5260 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5260.000000 18.5 24.0 18.5 99.725 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps

Power Spectral Density (5260 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5260.000000 5268.316832 5.428 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
40T
30T
&
- 20T
£
°©
3 10T
- 1 ‘_\
b/
5250 5255 5260 5265 5270
Frequency in MHz
Connector 1 Connector 2 Sum Lewel Limit 2 PSD
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Measurement

Setting Instrument Value Target Value
Start Frequency 5.25000 GHz 5.25000 GHz
Stop Frequency 5.27000 GHz 5.27000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >=3.000 MHz
SweepPoints 101 ~ 40
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5260 MHz; 24.000 dBm; 20 MHz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 19.250000 5250.375000 5269.625000
DUT Frequency Result
(MHz)
5260.000000 | PASS
99 % Bandwidth
1571
o7 /—/\/\/—W\A
S
s}
©
£
©
>
]
-
1920 M+
5240 5245 5250 5255 5260 5265 5270 5275 5280

Frequency in MHz

Bandwidth
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[E]
Ref Level 10.00 dBm * RBW 500 kHz
Att s BWT fL3us » VBW MM Made Auto FFT
.1:‘11 tAax -
0 dBm
SUE T e —— A RSN S,
20 dim——t — ~—
30 dam ——— — ——
]
40 ABITy=—r .t + -
€0 dam—t + + ———————-
70 dEm—t— — .
- ] -
CF 35.20 GHz 100 pts Span 40.0 MMz
[HINED o
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.24000 GHz 5.24000 GHz
Stop Frequency 5.28000 GHz 5.28000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~160
Sweeptime 11.344 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5280 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5280.000000 23.100000 5268.050000 5291.150000
DUT Frequency Max Level Result
(MHz) (dBm)
5280.000000 3.8 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
26 dB Bandwidth
10T
O__
g 10t
© -+
£
E 20T
5 1
-3O-W EE
40T
5250 5260 5270 5280 5290 5300 5310
Frequency in MHz
Bandwidth
. =
Ref Level 10.00 dBm « RBW 200 kHz2 -
:l;'l A :n-..‘r.':‘ln’h BWT 38 us » VBW 200 kM2 Mode Auto FFT
.’19\ Max =
i
0 dim
i
0 At
‘ - kel A \
0 dim !
|
O Jany ‘
=0 AR ‘ .I \
e T’ W Apoon A,
e |
|
" [
CF 5.79 GHz OU0 pts ﬂen 60.0 M-z )
Power Spectral Density (5280 MHz; 24.000 dBm; 20 MHz)
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5280.000000 5271.683168 | 5.202 11.0 | PASS
Ports
Port | State
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Y, UNIFIED
' 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

-

used
2 | used

Power Spectral Density
0T
30T

20T

10T

Level in dBm

5270 5275 5280 5285
Frequency in MHz

Limit

Connector 1 Connector 2 SumLewel

5290

L 2 PSD

Occupied Channel Bandwidth 99% (5280 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5280.000000 19.250000 5270.375000 5289.625000
DUT Frequency Result
(MHz)
5280.000000 | PASS
99 % Bandwidth
1571
o7 r\/\/,_/\/-\/'\,‘/\/‘ﬂ-/\ﬂv/w_/\\

S

s}

o

£

©

>

3]

-

1920 M+
5260 5270 5280 5290 5300
Frequency in MHz
Bandwidth
TR9565_U7-Pro-Outdoor_UNII-2A_Annex_01 Page 25 of 81

PROPRIETARY



¢ UNIFIED
' 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

[c?]

—_—

Span 40.0 MMz

Ref Level 10.00 gBm * RBW 500 kHz
At i 96 BWT 113 us » Viaw ¥ MMz Made Auto FFT
U
0 dBm
~30 dhm ' —r _—
-20 dBm—t —
30 dam SIS I
40 ahmy * "'
B0 B p——
70 dEm—t— — -
|
CF 5.28 GHz 160 pts
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.26000 GHz 5.26000 GHz
Stop Frequency 5.30000 GHz 5.30000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~160
Sweeptime 11.344 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

T

Emission Bandwidth 26 dB (5320 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5320.000000 22.900000 5308.250000 5331.150000
DUT Frequency Max Level Result
(MHz) (dBm)
5320.000000 4.3 | PASS

TR9565_U7-Pro-Outdoor_UNII-2A_Annex_01

PROPRIETARY

Page 26 of 81




% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
26 dB Bandwidth
10T
O_-
g 10t
©
<
§ 20T
3
1 200me | W
40T
5290 5300 5310 5320 5330 5340 5350
Frequency in MHz
Bandwidth
: &
Ref Level 10.00 dBm « RBW 200 kHz2 -
:l;'l A :n-..‘r.':‘ln’h BWT 38 us » VBW 200 kM2 Mode Auto FFT
.’wl Max =
i
0 dim
i
0 dhe T
‘ u.‘ﬂ.&pl,»-u\, M petnted b
0 dam ‘
O dany ]
a ‘ o
50 48 ‘ :
P Al y
T (L 4h¥ J"‘.' W IR TP S
gl
i
" [
CF 5.32 GHz OU0 pts ﬂen 60.0 M-z )
Power Spectral Density (5320 MHz; 24.000 dBm; 20 MHz)
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5320.000000 5311.683168 5.140 11.0 | PASS
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427 West 12800 South, Draper, UT 84020

Y, UNIFIED
' 4 COMPLIANCE
LABORATORY

Ports
Port | State

1 | used
2 | used

Power Spectral Density
40T
30T

20T

Level in dBm

10T
0 /_‘

5310 5315 5320 5325 5330
Frequency in MHz

Limit L 2 PSD

Connector 1 Connector 2 SumLewel

Occupied Channel Bandwidth 99% (5320 MHz; 24.000 dBm; 20 MHz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5320.000000 19.500000 5310.125000 5329.625000
DUT Frequency Result
(MHz)
5320.000000 | PASS
99 % Bandwidth
15T
ml MW
O =+
£
& 1
©
£
©
>
]
-
1950 M+ |
5300 5305 5310 5315 5320 5325 5330 5335 5340

Frequency in MHz

TR9565_U7-Pro-Outdoor_UNII-2A_Annex_01 Page 28 of 81

PROPRIETARY



UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Bandwidth
(S ) &
Ref Level 10.00 gBm * RBW 500 kHz
Att 96 BWT f13us » VBW MM Made Auto FFT
S5 Count SO0/500
0 1P) Max
0 dém
310 dhm J:'~ S . | gy aa >
v
20 dim
0 dBm—t +— —
R S =
70 dE@m—+
£0 J8m
| | I
CF 5.02 GHz 160 pts ] Bpan 30.0 Mz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.30000 GHz 5.30000 GHz
Stop Frequency 5.34000 GHz 5.34000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5270 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5270.000000 43.500000 5248.325000 5291.825000
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UNIFIED
COMPLI
LABORATORY

427 West 12800 South, Draper, UT 84020

DUT Frequency Max Level Result
(MHz) (dBm)
5270.000000 4.1 | PASS
26 dB Bandwidth
10T
0 -+
§ 10t
-D -+
£
E 20T
2 1
-
40T
5210 5220 5240 5260 5280 5300 5320 5330
Frequency in MHz
Bandwidth
Spectrnam I [ﬂ:j
Ref Level 10.00 dBm * RBW 300 kHz
Att JO UGB BWT S0.6 us & VBW 500 kM2 Made Auto FFT
S50 Count SO0O/500
1Pk Max
0 d&n
SUE LT
faa’ aat W WEU TR | ;J.,;'\Ll
<20 dim . |
20 dam .
40 dbm - f'
R /1
“ﬂ‘fJﬁV L W PR "'J'\ L L
L0 diny
70 d@ér
-£0 g8
CF 5.27 GHz BOO pts ﬁn 120.0 M-z
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral Density (5270 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5270.000000 5266.435644 | 2.274 11.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
35T
30T
e 20T
03]
o
£ 10F
[
5 -+
N o-f“ : ﬂ
-101
5250 5255 5260 5265 5270 5275 5280 5285 5290
Frequency in MHz
Connector 1 Connector 2 Sum Lewel Limit L 2 PSD

Occupied Channel Bandwidth 99% (5270 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5270.000000 38.500000 5250.750000 5289.250000
DUT Frequency Result
(MHz)
5270.000000 | PASS
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% UNIFIED
COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
99 % Bandwidth
1571
107 W\WM\
e
os)
©
£
o
>
()
-
5230 5240 5250 5260 5270 5280 5290 5300 5310
Frequency in MHz
Bandwidth
Spectrnam
Ref Level 10.00 dBm * RBW 1 M=z
Att JUGF  BWT Ll4aus » VBW DM Mode suto FFT
S50 Count SO0/500
1PN Mas
0 dim
10 dhm s e S e T
20 dBm ' ll‘,
|I \
20 dBm -
40 dhm - + ] 5~‘ -
50 dam—t— —
L0 dinr
70 d8
£0 o8
CF 5.27 GHz 100 pts 20" 0.0 MMz
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.23000 GHz 5.23000 GHz
Stop Frequency 5.31000 GHz 5.31000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
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Y, UNIFIED
W/ COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY
Sweeptime 11.438 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5310 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5310.000000 43.200000 5288.175000 5331.375000
DUT Frequency Max Level Result
(MHz) (dBm)
5310.000000 3.2 | PASS

26 dB Bandwidth

107
O__
£ 101
© -+
£
T 2071
3 4
30T
W cxome | w
40T
5250 5260 5280 5300 5320 5340 5360 5370
Frequency in MHz
Bandwidth
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

&)

Ref Level 10.00 dBm
Att a0 9
S50 Count S00/500

* RBW 300 kHz
BWT 0.6 us » VBW 200 ke

Made Auto FFT

O 1P} Max

2 dem :
-30 dhm—
M AN ey v N
20 d8 | (v ‘l
20 dBm
! |
0 dam + T
I‘ \l‘
40 dhm— —£ ny
J
=0 ABm—r L | ~ v N A~ AL
W R Ty el Ad e “An sl U el
£0 dém |
-70 d8m ‘
£0 dEm—t
CF 5.31 GHz BUO pts Span 120.0 Mz
- |

Power Spectral Density (5310 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5310.000000 5314.752475 2.384 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
351
301
e 201
is)
2 4
£ 104
]
> -
] -
o-f“ 1
-107
5290 5295 5300 5305 5310 5315 5320 5325 5330
Frequency in MHz
Connector 1 Connector 2 Sum Lewel Limit 2 PSD
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5310 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5310.000000 38.500000 5290.750000 5329.250000
DUT Frequency Result
(MHz)
5310.000000 | PASS
99 % Bandwidth

1571

10t
e OT
o 1
©
c
Z -1071
3]
>
[}
-

207

38500 M+ |
-301
5270 5280 5290 5300 5310 5320 5330 5340 5350
Frequency in MHz
Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Il:n
Ref Level 10.00 dBm * RBW 1 M-z
Att a6 BWT LL4us » VBW DM Mode 2uto FFT
S50 Count S00/500
9 1P} Max
2 d&m
30 dhm—t + --.—va B B -
<20 dBm
\
30 dBm—t — ] 5
30 ARy —— 4 ' .
e Y x
0 g8
£0 dany l
O d8m [
|
£0 dBm
\‘
|

CF 35.31 GHz 100 pts an 80,0 MMz
— W-

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.27000 GHz 5.27000 GHz
Stop Frequency 5.35000 GHz 5.35000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5290 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5290.000000 88.500000 5245.250000 5333.750000
DUT Frequency Max Level Result
(MHz) (dBm)
5290.000000 5.5 | PASS
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- UNIFIED
% COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY

26 dB Bandwidth

10T
O -+
c 1
g 10T
£
©
g 20T
-
-30-W EE w
5170 5200 5250 5300 5350 5410
Frequency in MHz
Bandwidth
Spectrnam
Ref Level 10.00 gBm * RBW I M=z
Att JOUE BWT 32.4us » VBW 2 M Mode 2uto FFT
251 Count S00/50
1PN Mas .
0 dim
~10 dhm
I"-. b e \
20 dim ]
|
0 dBm : T
J h
40 A - o ~
:_:;;a(m 2SN LT N 7 o
L0 dany
0 d8
£0 98
CF 5.29 GHz AH0 pts ﬁn 2400 MMz !
Power Spectral Density (5290 MHz; 24.000 dBm; 80 MHz)
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5290.000000 5307.750000 | -1.078 11.0 | PASS
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427 West 12800 South, Draper, UT 84020

# UNIFIED
" 4 COMPLIANCE
LABORATORY

Ports
Port State
1 | used
2 | used
Power Spectral Density
30T
20T
5
- 10T
£ 4
°©
s OT
— -+
—10-/
5250 5260 5270 5280 5290 5300 5310 5320 5330
Frequency in MHz
Connector 1 Connector 2 SumLewel Limit 2 PSD

Occupied Channel Bandwidth 99% (5290 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5290.000000 79.000000 5250.500000 5329.500000
DUT Frequency Result
(MHz)
5290.000000 | PASS
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UNIFIED

COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
99 % Bandwidth
1571
| /\//\/\/\/\/\/\\/v-/\/\/\/'\/\\/"\‘/\
g 0]
[a]) 4
©
= 101
[3])
> J
()
-
-201
-301
5210 5220 5240 5260 5280 5300 5320 5340 5360 5370
Frequency in MHz
Bandwidth
Spoctrum
Ref Level 10.00 dBm * RBW 2 MHz
Att JO UGB BWT 169 us & VBW 10 MM Made Auto FFT
S50 Count SO0/500
1PN Mas
0 dim
-30 T e e e e s ~
‘I’ Il
20 dEmr - 1
\' "
0 dam va it
3 . ‘|\ \
40 A= . oy — -
S0 g s =
£0 d8
70 d8
£0 o8
CF 5.29 GHz 100 pts wn 160.0 M2
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.21000 GHz 5.21000 GHz
Stop Frequency 5.37000 GHz 5.37000 GHz
Span 160.000 MHz 160.000 MHz
RBW 2.000 MHz >= 2.000 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 160 ~ 160

TR9565_U7-Pro-Outdoor_UNII-2A_Annex_01
PROPRIETARY

Page 39 of 81



Y, UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Sweeptime 16.875 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500

Filter 3dB 3dB

Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5250 MHz; 24.000 dBm; 160 MHz)

26 dB Bandwidth

Level in dBm

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5250.000000 172.000000 5164.500000 5336.500000
DUT Frequency Max Level Result
(MHz) (dBm)
5250.000000 7.6 | PASS

Bandwidth

5200

5300
Frequency in MHz
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UNIFIED
COMPLIANCE
LABORATORY

\7

427 West 12800 South, Draper, UT 84020

Ref Level 10.00 dBm

@

» RBW 2 MH:
JUGE BWT ! mz & VEW Mg
S50 Count S00/500

@ 1P} tax

Att

Mode Auto Sweep

0 dem

~310 dhmy }.,-’1\“-‘-"‘ r

(e
|

)

—y—

¢
-
1

(ot

Wb domd ardy o, A i

 —1

£0 dam

CF 3.2 GHz

400 pts

-

N 4490.0 MMz
#I

Power Spectral Density (5250 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5250.000000 5312.750000 | -3.526 11.0 | PASS
Ports
Port | State
1 | used
2 | used
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427 West 12800 South, Draper, UT 84020

¢ UNIFIED
' 4 COMPLIANCE
LABORATORY

Power Spectral Density

30T
20T
&
- 10T
=
s ol
[}
| i SN GHISS = -
-10- -\f \\
5170 5180 5200 5220 5240 5260 5280 5300 5320 5330
Frequency in MHz
Connector 1 Connector 2 SumLewel Limit L 2 PSD

Occupied Channel Bandwidth 99% (5250 MHz; 24.000 dBm; 160 MHz)

99 % Bandwidth

DUT Frequency
(MHz)

Bandwidth
(MHz)

Limit Min
(MHz)

Limit Max
(MHz)

Band Edge Left
(MHz)

Band Edge
Right
(MHz)

5250.000000

157.000000

5171.500000

5328.500000

DUT Frequency Result
(MHz)

5250.000000

PASS

99 % Bandwidth

1571
10T

Py AR AP N N

-10T

Level in dBm

207
157000M¢

-30T

5250 5300 5350 5410

Frequency in MHz

5090 5150 5200

Bandwidth
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UNIFIED

427 West 12800 South, Draper, UT 84020

&

2 MHz

Mode Auto FFT

320 pts

COMPLIANCE
LABORATORY
R;ﬂ Level 10.00 dBm - RBW
Att 396 BWT 32.8 us & VBW 10 M2
S50 Count S00/500
1PN Mas
i
0 dim
\
~310 dhmy [ T -
<20 dam ‘
0 dam [
40 ahm «' ‘» -
e s LA et
E0 dBm—
£0 dénr ‘
-70 d8m ‘
\
£0 g8m
1
CF 5.23 GHz
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.09000 GHz 5.09000 GHz
Stop Frequency 5.41000 GHz 5.41000 GHz
Span 320.000 MHz 320.000 MHz
RBW 2.000 MHz >=1.600 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 320 ~ 320
Sweeptime 32.813 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

N 200 M-z
#u
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Y, UNIFIED
' 4 COMPLIANCE

\7

LABORATORY

427 West 12800 South, Draper, UT 84020

3 UNII-2A External Antenna
3.1 OFDM Mode

3.1.1 Summary

Test Frequency Nominal Result
(MHz) Bandwidth
(MHz)
Emission Bandwidth 26 dB 5260.000 20.000000 | PASS
RF output power 5260.000 20.000000 | PASS
Power Spectral Density 5260.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5260.000 20.000000 | PASS
Emission Bandwidth 26 dB 5280.000 20.000000 | PASS
Power Spectral Density 5280.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5280.000 20.000000 | PASS
Emission Bandwidth 26 dB 5320.000 20.000000 | PASS
Power Spectral Density 5320.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5320.000 20.000000 | PASS

Emission Bandwidth 26 dB (5260 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

PROPRIETARY

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 19.900000 5250.050000 5269.950000
DUT Frequency Max Level Result
(MHz) (dBm)
5260.000000 7.5 | PASS
26 dB Bandwidth
10T
0__
5 10t
° -+
£
©
>
]
-
19900 M+
5230 5240 5250 5260 5270 5280 5290
Frequency in MHz
Bandwidth
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UNIFIED

COMPLIANCE
427 West 12800 South, Draper, UT 84020
% LABORATORY P
4 oo [>ee)
Ref Level 10.00 dBm * REBW 200 kH2
Att 96 BWT 38 us » VBW 200 kM2 ™Mode Auto FFT
251 Count S00/500
@ 1P} Max
|
2 d&m i
10 dhm—1t - T oy g y
I i
| |
-20 dm ’ - "
30 gBm—t [ )
30 Iy —— . 4—' ~ T
, o o aM e I ‘."1"1" A
STy Tl R | N s T,
£0 db: ’
O dE&m 1
£0 dg&m
CF 5.20 GH2z 000 pts ﬂen 600 MMz
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.23000 GHz 5.23000 GHz
Stop Frequency 5.29000 GHz 5.29000 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 300.000 kHz >= 240.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5260 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5260.000000 20.7 24.0 20.7 97.162 | PASS

OSP PowerMeter settings

Setting Instrument Target
Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
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427 West 12800 South, Draper, UT 84020

\ Time resolution \ 1.000 us \ 1.000 us \

Power Spectral Density (5260 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5260.000000 5261.584158 8.301 11.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
25T
20T
GEJ M
©
£
2
3
5250 5255 5260 5265 5270
Frequency in MHz
Connector 1 Connector 2 SumLewel Limit 2 PSD
Measurement
Setting Instrument Value Target Value
Start Frequency 5.25000 GHz 5.25000 GHz
Stop Frequency 5.27000 GHz 5.27000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 3.788 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off
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Occupied Channel Bandwidth 99% (5260 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 16.500000 5251.750000 5268.250000
DUT Frequency Result
(MHz)
5260.000000 | PASS

99 % Bandwidth

10T

Level in dBm

5240 5245 5250 5255 5260 5265

Frequency in MHz

Bandwidth

5270

5275 5280
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P —— (=]
Ref Level 10.00 dBm » RBW 200 kHz —
Att N dh BWT 2BSus » VBW 1 MM Made Auto FFT
251 Count S00/500
@ 1P} Max
2 dBm
~310 dhmy—r + “ e 0 ¥
Il |
-20 dBm ! ’l
20 dBm—-
40 ABmmy— gt + ~-
A A" { . \ N
mraim g LR L S
L0 dany |
O dE&m ’
£0 dg&m
CF 5.20 GH2z A0 pts ﬂen 40.0 MMz
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.24000 GHz 5.24000 GHz
Stop Frequency 5.28000 GHz 5.28000 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5280 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5280.000000 20.100000 5270.150000 5290.250000
DUT Frequency Max Level Result
(MHz) (dBm)
5280.000000 6.6 | PASS
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26 dB Bandwidth

10T
O_-
5 0t
©
£
T 20T
5 1
307 |
40T
5250 5260 5270 5280 5290 5300 5310
Frequency in MHz
Bandwidth
Spectnam (=]
Ref Level 10.00 gBm » REBW 200 kH2
Att JNGB  BWT 38 us & VBW 200 &Mz Mode Auto FFT
251 Count S00/50
1PN Mas .
0 dim
~30 dhm A '*L~"‘-"“ ey Fy
20 dim % 1
f |
0 dBm f 3
40 dhm— ,.- ;«'..l
- AW (."r l\l"‘,zh o
'.71_," ’:'-'w'g'h‘"‘ - - R R o
L0 diny |
i}
1
£0 gam ‘
\
CF 35.789 GHz OU0 pts 2en 6H0.0 MH2
Power Spectral Density (5280 MHz; 24.000 dBm; 20 MHz)
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5280.000000 5272.871287 8.446 11.0 | PASS
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Ports

Port State
1 | used
2 | used

Power Spectral Density

25T
20T

Level in dBm

5270 5275 5280 5285 5290
Frequency in MHz
Limit 2 PSD

Connector 1 Connector 2 SumLewel

Occupied Channel Bandwidth 99% (5280 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5280.000000 16.600000 5271.650000 5288.250000
DUT Frequency Result
(MHz)
5280.000000 | PASS
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99 % Bandwidth

10T

e

Level in dBm

5260 5270 5280 5290 5300
Frequency in MHz

Bandwidth
Spoctnam I ol
Ref Level 10.00 dBm * RBW 200 kHz
Att JNUH BEWT ZBSus & VBW 1 MM Made Auto FFT
S50 Count S00/500
1PN Mas
2 dem {
=30 dhm reeTY) Towe - -
f | |
2 ! !
-20 dBm—rt - Y
)
| \
30 dany ‘
30 By — -t h -
J A o 1\
a A A vViw i\ A
£0 dinr
-70 dém ‘
£0 dEm

CF 35.789 GHz A0 pts an 0.0 M-z
- #l

Emission Bandwidth 26 dB (5320 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5320.000000 19.900000 5309.950000 5329.850000
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DUT Frequency Max Level Result
(MHz) (dBm)
5320.000000 6.9 | PASS
26 dB Bandwidth
10T
O =+
5 10t
© -+
£
©
>
]
-

5290 5300 5310 5320 5330 5340 5350
Frequency in MHz
Bandwidth

Spoctram I [’&;‘:;
Ref Level 10.00 dgBm * RBW 200 kHz2

Att JO A6 BWT 38 us & VBW 200 &Mz Mode Auto FFT

S50 Count S00/500

1Pk Max

2 dem

10 dhm—1- - -.,1;’ml PN ATTY A

~20 dEm {

|
0 dam :
40 dbm - l"\
A %

£0 g8 A '_I.. o ‘U‘;‘“ Al
[k nand \;,.\‘n/ = I v Ay Ao
£0 dbm

-70 d&m

£0 dBm

CF 5.02 GHz 600 pts 5pan 60.0 Mz
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Power Spectral Density (5320 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5320.000000 5326.930693 8.720 11.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density

25T

20T
£
03]
o
£
©
>
[
-

20T

5310 5315 5320 5325 5330
Frequency in MHz
Connector 1 Connector 2 Sum Lewel Limit L 2 PSD

Occupied Channel Bandwidth 99% (5320 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

PROPRIETARY

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5320.000000 16.600000 5311.650000 5328.250000
DUT Frequency Result
(MHz)
5320.000000 | PASS
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99 % Bandwidth

Level in dBm

5310

5315

5320 5325 5330 5335

Frequency in MHz

5340

Bandwidth

Spectram

Ref Level 10.00 dBm
Att JO 96 BWT 28BS us » VBW
S50 Count SO0O/500

& RBW 200 kHz

1 MM Made Auto FFT

1Pk Max

<10 dhm—1

™ '~
AN | P e I R Vs

<20 diny

20 danm

<40 ahm

20 m -

£0 diny

CF 5.02 GHz
—_—

\

A0 pts 20» 40.0 MH2
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LABORATORY 427 West 12800 South, Draper, UT 84020
3.2 HE Mode
3.2.1 Summary
Test Frequency Nominal Result
(MHz) Bandwidth
(MHz)
Emission Bandwidth 26 dB 5260.000 20.000000 | PASS
RF output power 5260.000 20.000000 | PASS
Power Spectral Density 5260.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5260.000 20.000000 | PASS
Emission Bandwidth 26 dB 5280.000 20.000000 | PASS
Power Spectral Density 5280.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5280.000 20.000000 | PASS
Emission Bandwidth 26 dB 5320.000 20.000000 | PASS
Power Spectral Density 5320.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5320.000 20.000000 | PASS
Emission Bandwidth 26 dB 5270.000 40.000000 | PASS
Power Spectral Density 5270.000 40.000000 | PASS
Occupied Channel Bandwidth 99% 5270.000 40.000000 | PASS
Emission Bandwidth 26 dB 5310.000 40.000000 | PASS
Power Spectral Density 5310.000 40.000000 | PASS
Occupied Channel Bandwidth 99% 5310.000 40.000000 | PASS
Emission Bandwidth 26 dB 5290.000 80.000000 | PASS
Power Spectral Density 5290.000 80.000000 | PASS
Occupied Channel Bandwidth 99% 5290.000 80.000000 | PASS
Emission Bandwidth 26 dB 5250.000 160.000000 | PASS
Power Spectral Density 5250.000 160.000000 | PASS
Occupied Channel Bandwidth 99% 5250.000 160.000000 | PASS

Emission Bandwidth 26 dB (5260 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 22.000000 5249.050000 5271.050000
DUT Frequency Max Level Result
(MHz) (dBm)
5260.000000 8.7 | PASS
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26 dB Bandwidth

Level in dBm

5230 5240 5250 5260 5270 5280 5290
Frequency in MHz
Bandwidth
Ref Level 10.00 dBm » REBW 200 kH2
Att JOSF BWT 38 us & VBW D00 kMz  Mode AUto FFT
S50 Count SO0/500
1PN Mas
0 dim
30 ey ) T fﬁ-’v.r,;'j}'i;‘_(J"
{
20 dBm { l{
20 dBm ." it
/'v ‘A.
30 AT et I - -
JO AT A gy = TR
wooN e e
£0 d8
70 d@ér
£0 o8
CF 3.20 GHz OU0 pts 2on 6H0.0 MH2
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.23000 GHz 5.23000 GHz
Stop Frequency 5.29000 GHz 5.29000 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 300.000 kHz >= 240.000 kHz
SweepPoints 600 ~ 600
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Sweeptime 37.969 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500

Filter 3dB 3dB

Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5260 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5260.000000 21.6 24.0 21.6 99.716 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 us

Power Spectral Density (5260 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5260.000000 5268.118812 | 8.424 11.0 | PASS

Ports

Port State
1 | used
2 | used
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Power Spectral Density

451
40T
e 30T
M
a 4
£ 207
¢ 1
3
107 0—\
O_-
5250 5255 5260 5265 5270
Frequency in MHz
Connector 1 Connector 2 SumLewel Limit L 2 PSD
Measurement
Setting Instrument Value Target Value
Start Freguency 5.25000 GHz 5.25000 GHz
Stop Frequency 5.27000 GHz 5.27000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~ 40
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5260 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 19.250000 5250.375000 5269.625000
DUT Frequency Result
(MHz)
5260.000000 | PASS
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LABORATORY
99 % Bandwidth
£
M
©
£
©
>
()
-
5240 5245 5250 5255 5260 5265 5270 5275 5280
Frequency in MHz
Bandwidth
Spectrnam
Ref Level 10.00 dBm » RBW 500 kHz
Att JNGE BWT fL3us & VBW MM Made Auto FFT
S50 Count SO0/500
1PN Mas
0 dim
~10 dhm ;f S "1 = ¥ —p 5y
‘n \
20 dBm ‘
20 dam 4
40 Ay - - -~ - - N -
-E’O R =
L0 dinr
70 d8
£0 o8
CF 3.20 GHz 100 pts 20!! 40.0 M-z
4 145 4
Measurement
Setting Instrument Target Value

Value
Start Freguency 5.24000 GHz 5.24000 GHz
Stop Frequency 5.28000 GHz 5.28000 GHz

Span 40.000 MHz | 40.000 MHz
RBW 500.000 kHz | >= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
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Sweeptime 11.344 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500

Filter 3dB 3dB

Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5280 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5280.000000 22.600000 5268.650000 5291.250000
DUT Frequency Max Level Result
(MHz) (dBm)
5280.000000 7.6 | PASS
26 dB Bandwidth
10T
0__
nE:\ 10t
© -+
£
§ 20T
] 1
-
-30T
1 2600 M+
40t
5250 5260 5270 5280 5290 5300 5310
Frequency in MHz
Bandwidth
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Att

@

Ref Level 10.00 dBm

« RBW 200 kH2

JO 96  BWT 38 us » VBW 200 kM2

S50 Count SO0/500

Mode Auto FFT

1Pk Max

0 dem

<20 dEm

=30 dhmy

hr—t
AT

R | [ i —

20 danm

<40 ahm -

.
VTN M st ~A L

£0 dam

CF 35.789 GHz

OU0 pts

-

20" 6H0.0 MH2
"

Power Spectral Density (5280 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5280.000000 5271.683168 | 8.346 11.0 | PASS
Ports
Port | State
1 | used
2 | used
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LABORATORY

Power Spectral Density

45T
40T

30T

20T

Level in dBm

5270 5275 5280 5285
Frequency in MHz

Connector 1 Connector 2 SumLewel Limit

5290

L 2 PSD

Occupied Channel Bandwidth 99% (5280 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

99 % Bandwidth

1571

1071 /\/NWM

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5280.000000 19.250000 5270.375000 5289.625000
DUT Frequency Result
(MHz)
5280.000000 | PASS

£
s}
©
E
g

19290 M
5260 5270 5280 5290 5300

Frequency in MHz

Bandwidth
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Ref Level 10.00 dBm * RBW 500 kHz

Att 96 BWT f13us » VW MMz Made Auto FFT

251 Count S00/500
10 1P} Max

2 dém i

{ ? ~ o

10 dhm—rt + £ [ \

-20 dBm ’

20 dam—- -

'
30 ARyt v 4 =
£0 dBm— —
£0 dém |
O dEm ’
£0 dam

CF 35.79 GHz 100 pts an 40.0 MMz
— WI

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.26000 GHz 5.26000 GHz
Stop Frequency 5.30000 GHz 5.30000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5320 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5320.000000 22.100000 5308.950000 5331.050000
DUT Frequency Max Level Result
(MHz) (dBm)
5320.000000 6.5 | PASS
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26 dB Bandwidth

10T

10T

Level in dBm

5290 5300 5310 5320 5330 5340 5350
Frequency in MHz

Bandwidth

Ref Level 10.00 gBm » REBW 200 kH2
Att JNGB  BWT 38 us & VBW 200 &Mz Mode Auto FFT

S50 Count SO0/500
@ 1P} ta

0 dem

-30 dhm 3o T T YT Wy PO e sy
/

-20 d&m -

0 dBm + 5

40 A= Ti -

—

o
> B
|

AAEA R
W i T SR PPN |

£0 dam
CF 3.02 GHz OU0 pts an 60,0 MMz
— #I

Power Spectral Density (5320 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5320.000000 5311.683168 | 7.965 11.0 | PASS
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Ports
Port State
1 | used
2 | used
Power Spectral Density
45T
40T
e 30T
M
©
< 20t
2
3
10 "/_‘
O__
5310 5315 5320 5325 5330
Frequency in MHz
Connector 1 Connector 2 SumLewel Limit 2 PSD

Occupied Channel Bandwidth 99% (5320 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5320.000000 19.500000 5310.125000 5329.625000
DUT Frequency Result
(MHz)
5320.000000 | PASS
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99 % Bandwidth
1571
107 [’\/\M\,\,J\/\/\-/—\/’\
£
os)
©
£
o
>
()
-
5300 5305 5310 5315 5320 5325 5330 5335 5340
Frequency in MHz
Bandwidth
Spectrnam
Ref Level 10.00 dBm » RBW 500 kHz
Att JNGE BWT fL3us & VBW MM Made Auto FFT
S50 Count SO0/500
1PN Mas
0 dim
-30 L MNS NN — -
20 dBm / 'A,'
20 dam :
v
40 by - e - -
’50 dam—— -
L0 dinr
70 d8
£0 o8
CF 3.02 GHz 100 pts 20!! 40.0 M-z
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.30000 GHz 5.30000 GHz
Stop Frequency 5.34000 GHz 5.34000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
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Sweeptime 11.344 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500

Filter 3dB 3dB

Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5270 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5270.000000 42.150000 5248.625000 5290.775000
DUT Frequency Max Level Result
(MHz) (dBm)
5270.000000 7.3 | PASS
26 dB Bandwidth
10T
0__
nE:\ 10t
© -+
£
§ 20T
@ 1
-
30T
i L2150 ML
40t
5210 5220 5240 5260 5280 5300 5320 5330
Frequency in MHz
Bandwidth
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Ref Level 10.00 dBm * RBW 300 kHz

Att IO U6 BEWT S0.6 us & VBW 500 kM Made Auto FFT
S50 Count S00/500

@ 1P} tax

0 dem

~310 dhmy are A“'V-\- ‘,,,:,,‘ U.JV AL -
¥ > \

<20 dEm

20 danm

<40 ahm - - - - - -t

X
.

& f P

bf}iﬂ—:\-.a"n« L amad’ W

Rt T TR YO

£0 dam

CF 3.2 GHz B0 pts mn 1200 MMz
- |

Power Spectral Density (5270 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5270.000000 5256.930693 | 5.442 11.0 | PASS
Ports
Port | State
1 | used
2 | used
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427 West 12800 South, Draper, UT 84020

# UNIFIED
" 4 COMPLIANCE
LABORATORY

Power Spectral Density

3571
30T

20T

10T

o1/ ‘

-10T

Level in dBm

3

5290

5270 5275 5280 5285

Frequency in MHz

5250 5255 5260 5265

Limit L 2 PSD

Connector 1 Connector 2 SumLewel

Occupied Channel Bandwidth 99% (5270 MHz; 24.000 dBm; 40 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5270.000000 39.000000 5250.750000 5289.750000
DUT Frequency Result
(MHz)
5270.000000 | PASS
99 % Bandwidth

1571

10 ,—/Hf’\/f\/"\/m—f»—/»\/\/’v\

Level in dBm

BDOOME
5230 5240 5250 5260 5270 5280 5290 5300 5310
Frequency in MHz
Bandwidth
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Ref Level 10.00 dBm * RBW 1 M-z
Att 46 BWT 1L4us & VBW I Me  Mode 2uto FFT
251 Count SO0/500
10 1P} Max
2 dém ;
~+ & =
~10 dhm—1t + i [
f
20 dam ’
0 dam—r- ¢
{
40 A1y — v . ~
1.
=0 d8nv
£0 dém |
O d8m ’
£0 dam

CF 3.27 GHz 100 pts an 80,0 MMz
— WI

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.23000 GHz 5.23000 GHz
Stop Frequency 5.31000 GHz 5.31000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~160
Sweeptime 11.438 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5310 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5310.000000 42.900000 5288.325000 5331.225000
DUT Frequency Max Level Result
(MHz) (dBm)
5310.000000 6.7 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

26 dB Bandwidth

10T
O_-
§ 107
©
£
E 20T
(] 4
-
-30T —
40T
5250 5260 5280 5300 5320 5340 5360 5370
Frequency in MHz
Bandwidth
Spectram
Ref Level 10.00 dBm » RBW 300 kHz
Att NGB BWT S0.6 us » VBW S00 kM2 Made Auto FFT
S50 Count SO0/500
1PN Mas
0 dim
=30 dhmy oy

KA "l"'“‘-‘*lr%vls-"--« e

<20 dim

0 dam - 5

40 Ay - i -~ - - -~

) NN, | 'y
s V2t RREIVRLLE FR¥V SR TR TOR Y

=0 dBm 4
| g LT T [ 2

£0 dany

-70 dE@m

£0 dam

\
|
|
CF 35.31 GHz B0 pts N 1200 M-z
- +l

Power Spectral Density (5310 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5310.000000 5305.643564 | 5.155 11.0 | PASS
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427 West 12800 South, Draper, UT 84020

Ports

Port State
1 | used
2 | used

Power Spectral Density

35T
30T

20T

10T

Level in dBm

o/_’“ ‘

-107

iR

Frequency in MHz

Connector 1 Connector 2

5290 5295 5300 5305 5310 5315

SumLewel

5320 5325

Limit

5330

2 PSD

Occupied Channel Bandwidth 99% (5310 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

99 % Bandwidth

1571

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5310.000000 38.500000 5290.750000 5329.250000
DUT Frequency Result
(MHz)
5310.000000 | PASS

10 I\ NV iy

e T
om 41
©
= a0t
2
3

207

R/IDME |
30F
5270 5280 5290 5300 5310 5320 5330 5350
Frequency in MHz
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427 West 12800 South, Draper, UT 84020

Bandwidth
&
Ref Level 10.00 dBm w RBW 1 M-
Att a6 BWT fL4us » VBW D Me  Mode 2uto FFT
251 Count S00/500
10 1P} Max
i
2 dém .
|~
<310 4 ® r E - ~
20 dBm ’
30 dBm— -
f
40 ahmy . v + s‘
ﬁ.so—zam i <ol sl
L0 dany |
70 d8m ’
£0 dg&m
CF 5.31 GH2 100 pts ﬂeu 0.0 MMz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.27000 GHz 5.27000 GHz
Stop Frequency 5.35000 GHz 5.35000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5290 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5290.000000 89.000000 5245.750000 5334.750000
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

DUT Frequency Max Level Result
(MHz) (dBm)
5290.000000 9.0 | PASS
26 dB Bandwidth
1571
10T
0 -,

Level in dBm
AN
<

207
_SO:W aome |

5170 5200 5250 5300 5350 5410
Frequency in MHz

Bandwidth

Spectrnam b
I | _.l

Ref Level 10.00 gBm - RBW 1 M=z

Att JOUE BWT 32.4us » VBW 2 M Mode 2uto FFT
S50 Count SO0O/500

1Pk Max

AR ""f*")'."r".';i -

ol 3
WY ve e SOV P VI S v ey

CF 5.79 GHz 400 pts N 240.0 MH2
—
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427 West 12800 South, Draper, UT 84020

Power Spectral Density (5290 MHz; 24.000 dBm; 80 MHZz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5290.000000 5260.750000 2.003 11.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
35T
30T
e 20T
03]
o
£ 10F
[
5 -+
- o / - W
-10t
5250 5260 5270 5280 5290 5300 5310 5320 5330
Frequency in MHz
Connector 1 Connector 2 Sum Lewel Limit L 2 PSD

Occupied Channel Bandwidth 99% (5290 MHz; 24.000 dBm; 80 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5290.000000 79.000000 5250.500000 5329.500000
DUT Frequency Result
(MHz)
5290.000000 | PASS

TR9565_U7-Pro-Outdoor_UNII-2A_Annex_01
PROPRIETARY

Page 75 of 81



UNIFIED

COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
99 % Bandwidth
20T
10T WM/\MMM
5 o
©
£ 1
E -101
2 J
-
] moms |
-30T
5210 5220 5240 5260 5280 5320 5340 5360 5370
Frequency in MHz
Bandwidth
Spoctrum
Ref Level 10.00 dBm * RBW 2 MHz
Att JO UGB BWT 169 us & VBW 10 MM Made Auto FFT
S50 Count SO0/500
1PN Mas
0 dim
10 dhm 'v a el i} == 208 ~|
20 d8m I%
0 dBm ."'4‘
W a— T o :
S0 g
L0 dinr
70 d8
£0 o8
CF 5.29 GHz 100 pts wn 160.0 M2
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.21000 GHz 5.21000 GHz
Stop Frequency 5.37000 GHz 5.37000 GHz
Span 160.000 MHz 160.000 MHz
RBW 2.000 MHz >=1.600 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 160 ~ 160
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427 West 12800 South, Draper, UT 84020

Sweeptime 16.875 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500

Filter 3dB 3dB

Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5250 MHz; 24.000 dBm; 160 MHz)

26 dB Bandwidth

Level in dBm

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5250.000000 175.000000 5163.500000 5338.500000
DUT Frequency Max Level Result
(MHz) (dBm)
5250.000000 10.6 | PASS

Bandwidth

5200

5300
Frequency in MHz
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Ref Level 10.00 gBm » RBW 2 MH:

Att NG BWT fm: & VEBW 1M Mode Auto Sweep
S50 Count S00/500

1PN Mas

0 dem

| TRT, o) g YL SN N ¥ | Ry herdding
30 dhm T:‘ S) A e, (eSO LY

B T o it el LV vy’ IR

£0 dam

CF 3.2 GHz A0 pts

N 4490.0 MMz
- Wl

Power Spectral Density (5250 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5250.000000 5258.750000 | -0.331 11.0 | PASS
Ports
Port | State
1 | used
2 | used
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427 West 12800 South, Draper, UT 84020

¢ UNIFIED
' 4 COMPLIANCE
LABORATORY

Power Spectral Density

30T
20T
&
- 10T
£ 4
©
s 07
- -
-107 \
5170 5180 5200 5220 5240 5260 5280 5300 5320 5330
Frequency in MHz
Connector 1 Connector 2 SumLewel Limit L 2 PSD

Occupied Channel Bandwidth 99% (5250 MHz; 24.000 dBm; 160 MHz)

99 % Bandwidth

DUT Frequency
(MHz)

Bandwidth
(MHz)

Limit Min
(MHz)

Limit Max
(MHz)

Band Edge Left
(MHz)

Band Edge
Right
(MHz)

5250.000000

158.000000

5170.500000

5328.500000

DUT Frequency Result
(MHz)

5250.000000

PASS

99 % Bandwidth

151

| A i o Iy

-10T1

Level in dBm

20T

-30T

5250 5300 5350 5410

Frequency in MHz

5090 5150 5200

Bandwidth
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Ref Level 10.00 gBm - RBW 2 MHz

Att 96 BWT 328 us » VBW 10 M2 Made Auto FFT
251 Count S00/500
1Pk Max
0 dem 1
: )| SN e V| P PP | SO
-30 [ T PI'N‘NJV"“"‘ e ~rvffo'><f~. g~
\
ks |
20 dEm Y
| | |
vt | 1
20 danm T
| \
f
,"‘ I‘I“
30 ARy —— - - =
A P L LE LW
s, ‘ v \ o
S0 danr
£0 danr ‘
-70 d8m ‘
£0 gam
\
|

CF 3.2 GHz 370 pts mn J20.0 M-z
— ]

Measurement
Setting Instrument Target Value
Value
Start Freguency 5.09000 GHz 5.09000 GHz
Stop Frequency 5.41000 GHz 5.41000 GHz
Span 320.000 MHz 320.000 MHz
RBW 2.000 MHz >=1.600 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 320 ~ 320
Sweeptime 32.813 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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-- End of Report —
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